&%ﬁ
=

. o
g ©
S O
s <
< O
2 ©
i)

i
2 £ =
.Wa o

)
3 (o'
© ®
Ln >

c
mmn
= g <Y
A o

Ze
35S
wid .m.
mm4&
.la2|
s 2 O
W_IZH



Waikato, Waikato 50 & Waikato A Water Treatment Plants Watercare %

N
===

QUALITY INFORMATION

Document
Date

Name and position of
originator

Report directory

REVISION HISTORY

Rev Revision Date Name

Annual Report
30 September 2025

Emma Baker, Environmental Scientist

\\water.internal\ORG\Ops\Water Supply\Treatment\STWKO\00 -
Site General\Statutory Compliance\RMA\Annual Report\2025

Position Signature

1 23/09/2025 Michiel Jonker ~ Environmental Care |

Manager

2 25/09/2025 Ryan Wood Operations Controller '?‘mﬂ

APPROVED
Date Name Position Signature
29/09/2025 Michiel Jonker Environmental Care A
[...]
cultural monitoring were proposed to key members of the TWLG.

The Ecological Enhancement Plan for Haywards Landing was also discussed by the TWLG. The
funding of $2 million per annum to the Waikato River Clean-up Trust began in 2023 which will in
part be allocated to the transformation of Haywards Landing. In the reporting period, payment was
completed in January 2025. The ecological enhancement plan for Haywards Landing was required
within two years of the commencement of the consent, being January 2025. An extension,
requested jointly by Watercare and Te Whakakitenga o Waikato Incorporated, was approved by
Waikato Regional Council, with the Ecological Enhancement Plan required by 31 October 2025. At
the end of the reporting period, Watercare has provided a concept design for Haywards Landing to
Te Whakakitenga o Waikato Incorporated and is on track to have the Ecological Enhancement Plan
completed by 31 October.

For further details on use of the funds provided to the Waikato River Authority, please see their
annual and five yearly reports here: https://waikatoriver.org.nz/wra-key-documents/

Page 11 | Final Annual Report September 2025



Waikato, Waikato 50 & Waikato A Water Treatment Plants Watercare %

N
===

3 DISCHARGES TO THE WAIKATO RIVER

3.1 Types of discharges

3.1.1 Operational discharges

Resource consent AUTH137497.01.01 and AUTH14278.01.01 authorises the discharge of “process
water and/or other water” and “off-spec and process water” from the Waikato and W50 WTPs
respectively into the Waikato River. These include discharges from the treatment process itself,
typically called “process discharges”, as well as discharges from maintenance activities. To
differentiate between the two, the overall discharges authorised under these resource consents are
collectively referred to as “operational discharges” in this report, which include the following:

e Planned process discharges: These discharges occur through the off-spec pipeline as a result of
routine treatment plant processes. These include supernatant discharges from solids
dewatering, membrane cleaning or backwash, and backwash or filter-to-waste discharges from
the activated carbon filters.

e Unplanned process discharges: these may occur when there is a failure of control instruments
and/or infrastructure resulting in overflows or rapid draining to prevent further damage. These
are primarily discharged to the Waikato River via the off-spec pipeline but can also overflow
into Wairiri Stream (referred to as the “unnamed tributary” in the resource consents) through
two overflow points.

e Maintenance discharges: these are also discharged via the off-spec pipeline and include tank
cleaning, replacement or commissioning of plant equipment or infrastructure, and periodical
discharge of rainwater from chemical containment bunds.

o Off-spec discharges: these are discharged via the off-spec pipeline and comprises partially
treated or fully treated water that does not comply with the standards established by the Water
Services Act 2021.

3.1.2 Stormwater discharges

Authorised by resource consent AUTH137497.03.01, these discharges include stormwater from the
WTP which is directed into a detention pond. When full, the detention pond discharges to the
Wairiri Stream that runs adjacent to the WTP and flows into the Waikato River.

3.2 Quality of operational discharges

3.2.1 Introduction
Resource consents AUTH137497.01.01 and AUTH142778.01.01 requires the quality of operational
discharges to be within the following limits from 25 May 2023 (stage two discharge):

e pH between 6.5-9

e Total residual chlorine < 0.25 mg/L
e Fluoride £2 mg/L

e Total suspended solids < 50 mg/L
e Soluble aluminium < 4.0 mg/L.

The quality of operational discharges is summarised in the following sub-sections.

Page 12 | Final Annual Report September 2025



Waikato, Waikato 50 & Waikato A Water Treatment Plants Watercare %

N
===

3.2.2 Planned process discharges

Samples of operational discharges are taken weekly from the off-spec pipeline and tested by WLS.
Given these samples are taken once a week, they are representative of the planned process
discharges which occur on a continuous basis. The off-spec pipeline discharges directly to the
Waikato River and has two overflow points to the Wairiri Stream. The plant staff did not report any
overflows to the stream in this reporting period. No glycerine discharges occurred in this monitoring
period.

The sample results for the reporting period are presented in Appendix C and illustrated in Figure
3-1(A-E). As shown in Figure 3-1(A), there was one pH result below the minimum limit on 1 January
2025. Due to the elevated arsenic in the Waikato River at the time, the plant implemented enhanced
coagulation by lowering the chemically conditioned water pH to approximately 6.0 and increasing
aluminium sulphate dosing to precipitate arsenic for removal through settling and membrane
filtration. The breach resulted from fine-tuning of chemical dosing during the early implementation
phase of enhanced coagulation. The lower pH process water (5.8 - 6.0 pH) combined with backwash
water from the biological activated carbon contactors created a discharge mixture that temporarily
exceeded consent limits. Dosing refinements were undertaken, resulting in an increase in pH and a
return to compliance, as shown in subsequent samples.

As shown in Figure 3-1(D), there were 6 occasions when total suspended solids exceeded the
consent limit of 50 mg/L during routine monitoring:

e 21 August 2024. A fault with the thickener 3 valve caused an exceedance of 330 mg/L.

e 4 February 2025. Extensive investigation could not find an operational cause of the 77 mg/L
exceedance. Concurrent onsite sampling returned a result of 26 mg/L, highlighting
inconclusive evidence for compliance.

e 26 February and 3 March 2025. Exceedances of 110 mg/L and 470 mg/L were the result of
two concurrent issues. At the time of sampling, the wastewater recycle tank was
overflowing, likely causing the exceedances. Ongoing issues also persisted with
discrepancies between the testing sampling and the lab testing.

e 29 April 2025. Investigation found the cause of the 73 mg/L exceedance was most likely to
be related to a wastewater recycle tank overflow. Concurrent onsite sampling returned a
result of 5 mg/L, highlighting ongoing issues with sampling confidence.

e 21 May 2025. The exceedance of 56 mg/L was caused by a fault with the wastewater recycle
tank.

Page 13 | Final Annual Report September 2025



Watercare &%‘

L\
Waikato, Waikato 50 & Waikato A Water Treatment Plants ol

8.0
e ° °®
[ J [ I J [ J
[ J [ J [ J [ J [ J
T709 ® %eee % o o0, 0% "% ¢ , L,L.°
[ J (1} [ J [ J
______________________________________________________ ®
6.0 °
5.0
Jul 2024 Sept 2024 Nov 2024 Jan 2025 Mar 2025 May 2025
- - = = Consent limit ® pH
(B) 03
Zo02
oo
£
()
£
S
S 01
°
° ° ° °
° ° e o ° e o
° ° 1)
e o000 _oo e ° e o o o °
o o0 ° e o o o0 o ) e o0 o
0.0 eo—o ° °
Jul 2024 Sept 2024 Nov 2024 Jan 2025 Mar 2025 May 2025
- - = - Consent limit ® Chlorine (FAC)
(C) 25
20 |mmmmm e e e e - -
=
B 15
gt
[
S
G 1.0
>
[
0.5
° °
o % o 0o oo L
oo....QO... 000 ¢ 045, 0%0000 00 000 o0 ..0. °
0.0
Jul 2024 Sept 2024 Nov 2024 Jan 2025 Mar 2025 May 2025

- = = = Consent limit ® Fluoride

Page 14 | Final Annual Report September 2025



Waikato, Waikato 50 & Waikato A Water Treatment Plants Watercare %

N
===

S

Suspended solids (mg/L)

(E)

Soluble aluminium (mg/L)

500
450
400
350
300
250
200
150
100
50 [-=-=-=-----@g--"-"-"-"----------—C--3-" 9 "G~ ~"OC¢g--¢-~-—-9p-¥-----

0
Jul 2024 Sept 2024 Nov 2024 Jan 2025 Mar 2025 May 2025

- = = = Consent limit Suspended solids

45

R e
3.5

3.0

2.5

2.0

15

1.0 °
0.5

00 © 00 0 © 092 000000000 © 0 0000 00000 00 0000° 000000 00000°
Jul 2024 Sept 2024 Nov 2024 Jan 2025 Mar 2025 May 2025

- = = = Consent limit ® Soluble aluminium

Figure 3-1(A-E): Discharge water quality results for the reporting period 2024-2025

3.2.3 Unplanned process discharges

As the unplanned process discharges are intermittent and unpredictable in nature, they are not
always captured by routine weekly sampling. Notwithstanding this, the following is noted about
unplanned discharges:

Unplanned process discharges result from the Membrane Inlet Channel (MIC) and activated
carbon filter overflows, which occur on average between two to three times per week and
results on an average discharge volume of approximately 137 m3 each time

No unplanned discharges contained chlorinated or fluoridated water

The discharges made were all returned to the Waikato River via the off-spec pipeline
Water that is discharged from the MIC has been coagulated and passed through the
clarifiers

Water that is discharged from the activated carbon filters inlet channel has passed through
the membranes but not the activated carbon

Page

15 | Final Annual Report September 2025



Waikato, Waikato 50 & Waikato A Water Treatment Plants Watercare %

N
===

e The pH of the water at the activated carbon filters inlet channel is between 6 and 7.

3.2.4 Maintenance discharges

In addition to the weekly monitoring by WLS, some sampling and testing is also carried out by the
WTP operators during maintenance activities. The laboratory at the WTP is not IANZ accredited,
however, they provide a useful indication of the water quality for these irregular, low volume/short
duration discharges which can often happen outside of the routine sampling days.

The maintenance activities and results from in-house testing of discharges are summarised as
follows:

e Draining of chemical bunds: Stormwater collected in the chemical bunds can only be
drained by manual operation of a valve, the position of which is monitored by the plant
control system and will generate an alarm if the valve is left open for more than 30 minutes.
The water collected in the chemical containment bunds is tested for contaminants to
confirm it meets discharge criteria before the bunds are drained to the off-spec pipeline. If
the discharge criteria are not met, then a vacuum truck is used to remove the water in the
containment bunds and dispose off-site. The water quality results for all tests are presented
in Appendix D, including bund contents removed via truck. Water was removed via truck on
several days throughout the reporting period, and all discharges to the environment met the
consent criteria.

e Draining of clarifiers: In-house, non-accredited sampling and testing is undertaken during
the planned draining of clarifiers. Details regarding these events and in-house test results
are provided in Appendix E. As these samples were taken specifically during the discharge of
clean out water from the clarifier, the total suspended solids (TSS) results can be high. It is
noted that each clarifier draining event and result in an additional discharge of between 400
to 600 m? into the off-spec pipeline, in combination with the near continuous planned
process discharges. Several of the discharges were to geobags rather than the off-spec
pipeline, with either significantly lower or no volumes discharged to the environment. These
clarifier cleans are now conducted as full annual cleans to inspect for the gold clam,
Corbicula fluminea.

In the 2024-2025 period, maintenance discharges resulted in three total suspended solids
exceedances; 286 mg/L on 14 March 2025, 98 mg/L and 63 mg/L on 17 March 2025. These results
occurred as part of the biological activated carbon (BAC) 3 media replacement project. During this,
fine sediments from the new media were released during backwashing and discharged to the river
along with other process water. Following the initial exceedance on 14 March, the mud valve from
the chlorine contact tank was left open during subsequent backwashes to help reduce total
suspended solids in the discharge.

3.3 Volume of operational discharges

3.3.1 Waikato WTP

Resource consent AUTH137497.01.01 for the Waikato WTP establishes a daily discharge volume
limit of 20,000 m?* for the operational discharges or an instantaneous discharge rate not exceeding
2,450 L/s. As described in section 3.1, these include the planned and unplanned process discharges,
as well as maintenance discharges.

Page 16 | Final Annual Report September 2025



Waikato, Waikato 50 & Waikato A Water Treatment Plants watercare %

The volume of total process discharges is calculated by adding all planned and unplanned discharges
from the various parts of the treatment process and then subtracting the wastewater that is
recycled back to the treatment. The maintenance discharges (e.g., from chemical bunds and clarifier
drains) are then added to the process total to estimate the total daily volume of operational
discharges. The volume for each clarifier draining event is typically between 400 to 600 m3, and so
an average of 500 m? has been used as an estimate for each event.

The daily volumes for the operational discharges are detailed in Appendix F and summarised in

30,000
25,000
20,000
15,000

10,000

Discharge volume (m3/day)

5,000

0
Jul 2024 Oct 2024 Jan 2025 Apr 2025

I Planned process discharges  mmmm Unplanned process discharges

mmmmm Maintenance discharges ----- Consent limit

Figure 3-2. During the reporting period, the average total daily discharge volume was 12,935 m3, and
a cumulative total of 4,708,497 m3. There were 10 days where the Waikato WTP exceeded its
individual discharge limits:

e 7 November 2024: discharge volume of 20,782 m3

e 31 March to 3 April 2025: discharge volumes between 21,557 m?3 to 22,656 m?

e 5 April to 9 April 2025: discharge volumes between 20,769 m?* to 28,315 m®.
On 7 November 2024, the filter to waste was operating for longer than recommended, allowing
additional discharge to continue beyond the consented limit. In the March to April 2025 period,
commissioning of BAC 3 resulted in an abnormally large volume of filter to waste and backwash
waste discharging to the off-spec pipeline.

Page 17 | Final Annual Report September 2025



Waikato, Waikato 50 & Waikato A Water Treatment Plants watercare %

30,000

25,000

20,000

15,000

10,000

Discharge volume (m3/day)

5,000

0
Jul 2024 Oct 2024 Jan 2025 Apr 2025

B Planned process discharges ~ mmmmm Unplanned process discharges

mmmm Maintenance discharges ----- Consent limit

Figure 3-2: Daily process discharge volumes for the Waikato WTP for the reporting period 2024-
2025

3.3.2 Waikato 50 WTP

Annual reporting of the Waikato 50 discharge volumes is not required by AUTH142778.01.01.
However, condition 13 requires a summary of any non-compliances identified in each reporting
period. In 2024-2025, there were three days where the Waikato 50 WTP exceeded its individual
discharge limits:

e 17 January 2025: discharge volume of 5,096 m?

e 27 April 2025: discharge volume of 5,560 m?

e 7 May 2025: discharge volume of 5,017 m3.
In January, the plant was being run to waste as part of the preparations of bringing it back into
service. The run to waste was scheduled to stop before the discharge limits were exceeded, however
the drain valve on the contact tank was slow to close, leading to the exceedance. In April and May,
Membrane Train 2 was turned off due to issues with the inlet valve not closing properly and allowing
water to pass. However, this caused the train to overflow to the wash water system, where it
overflowed to the off-spec line and caused the exceedance. All instances were investigated to
prevent reoccurrence.

3.4 Treated off-spec water discharges
There were no discharges of the off-spec treated water (authorised under resource consent
AUTH142778.01.01) during the reporting period.

3.5 Stormwater discharges
Stormwater runoff from the WTP is discharged to the Wairiri Stream via a treatment pond, designed
to ensure discharges do not exceed a total suspended solids concentration of 50 g/m3. No process

Page 18 | Final Annual Report September 2025



Waikato, Waikato 50 & Waikato A Water Treatment Plants watercare %

N